A A ™ s
NV REES R o
£ g S SR

BEFORE THE FLORIDA PUBLIC SERVICE COMMISSION

Inre: Application for Increase DOCKET NO. 070293-SU

in Wastewater Rates in Monroe

County by KW Resort Utilities Filed: December 17, 2007

Corp. /

DIRECT TESTIMONY
OF
KIMBERLY H. DISMUKES
ON BEHALF OF
OFFICE OF PUBLIC COUNSEL
cmp _
COM sii
CTR -—I—-—— Respectfully Submitted,
ECR )
J.R. Kelly
GCL J“" Public Counsel
orPC
RCA Office of Public Counsel
T ¢/o the Florida Legislature
SCR __ 111 West Madison Street
SGA o ROOITI 812
Tallahassee, FL 32399-1400

SEC _
OTH (850) 488-9330

Attorney for the Citizens
of the State of Florida

YT
CONFIDENTIAL DN _IQ7]QO )

FILED BY OPC TO BE TREATED AS ho(‘!‘M? N
CONFIDENTIAL PENDING RECEIPT OF nocLnt
[...]
Pleass remit to the address below. Cull Bitl Ski at 630-928-0050 if you have any
questions, Total £30,600.00

Green Fairways, lnc.
900 Commierce Drive - $te.205
Oak Brook, Winois 60523 Tel. 630-928.0050

Page 3 of 5



YEAR OF REPORT
UTILITY NAME: KW Resort Utilities Corp December 31, 2006

BUSINESS TRANSACTIONS WITH RELATED PARTIES

List each contract, agreement, or other business transaction exceeding a cumulative amount of $500 in any
one year, entered into between the Respondent and a business or financial organization, firm, or partnership
named on pages E-2 and E-6 identifying the parties, amounts, dates and product, asset, or service
involved.

Part I. Specific Instructions: Services and Products Received or Provided
1. Enter in this part all transactions involving services and products
received or provided.
2. Below are some types of transactions to include:

- management, legal and accounting - material and supplies furnished
services - leasing of structures, land and
- computer services equipment
- engineering & construction services - rental transactions
- repairing and servicing of equipment - sale, purchase or transfer of
various products
CONTRACT OR ANNUAL CHARGES
DESCRIPTION AGREEMENT (P)urchased
NAME OF COMPANY SERVICE AND/OR EFFECTIVE or
OR RELATED PARTY NAME OF PRODUCT DATES (S)old AMOUNT
(a) (b) (c) (d) (e)
Green Fairways Management & Construction
Services 8/17/98 - Open P $ 66,000
Key West Golf Course Accounting, billing, customer
accounts & service 8/17/98 - open P 107,609
Key West Golf Course Sale of Generator 12/2006 S 15,000
William L Smith, Jr Fuel & Lodging Open P 10,773
E-10(a)

Page 4 of 5



UTILITY NAME: KW Resort Utilities Corp

YEAR OF REPORT
December 31, 2006

BUSINESS TRANSACTIONS WITH RELATED PARTIES

1. Enter in this part all transactions relating
to the purchase, sale or transfer of assets.

2. Below are examples of some types of
transactions to include:

- purchase, sale or transfer of equipment.
- purchase, sale or transfer of land
and structures.
- purchase, sale or transfer of securities.
- noncash transfers of assets.
- noncash dividends other than stock
dividends.
- writeoff of bad debts or loans.

Part ll. Specific Instructions: Sale, Purchase and Transfer of Assets

3. The columnar instructions follow:

(a) Enter name of refated party or company.

(b) Describe briefly the type of assets
purchased, sold or transferred.

(c) Enter the total received or paid. Indi-
cate purchase with "P" and sale with "S".

(d) Enter the net book value for each item
reported.

(e) Enter the net profit or loss for each item
{column (c) - column (d)).

(f) Enter the fair market value for each item
reported. In space below or in a sup-
plemental schedule, describe the basis
used to calculate fair market value.

SALE OR NET GAIN FAIR
NAME OF COMPANY PURCHASE BOOK OR MARKET
OR RELATED PARTY DESCRIPTION OF ITEMS PRICE VALUE LOSS VALUE
(a) (b) (c) (d) (e) {f
Key West Golf Club 750 KW Gnerator $ 15,000 }$ 25,500 |5 (10,500)|% 15,000
E-10(b)

Page 5 of 5




Docket No. 070293-SU
Kimberly H. Dismukes
Exhibit No. KHD-1

Schedule 4
Key West Resort Utilities Corporation
Keys Environmental, Inc. Charges
Account Description 2004 2005 2006 Jan-07 Feb-07 Mar-07 Apr-07 May-07 Jun-07 Jul-07 Aug-07 Sep-07 Oct-07
108 Cwip
207150000 SSI Expansion $ 75,000 $ 4373 % 252 1,584 5 6912 s 6,757
207330000  AWI Conversion 35,661 27,534 2,013 4,572 41,006 25,823 30,085 27,234 59,303 19,450 12,182
186  Misc. Deferred Debits
185000000  Prepaid Expenses - EDUs 120,000 15,000
355  Power Generation Equipment
202700000  Power and Generation Equipment 683 1,737
37t Pumping Equipment
203500000  Pumping Equipment 64,180
375  Reuse Transmission & Distribution
204500000  Rcuse Transmission & Distribution 13,761 22,426
380 Tr & Disposal Equip
206700000  Vacuum Station 4,393 23,679
408  Taxes Other than Income
909510000  Licenses & Permits 437
m Sludge Hauling
901410000  Sludge Disposal 3,135 5,537 19,472 175 8,521 6,325 10,587 1,934 2,008
718  Chemicals
901010000  Chemicals & Supplies (i d 2007) 12,237 27,121 42,947
901020000 Chemicals 3,956 481 1,209 4,184 2,298 1,485 5,367 2,579 2,535
720 Materials & Supplies
901010000  Supplies (renamed 2007) 4,647 3,154 4,566 1,368 1,094 1,338 2,150 282 2,046
901610000  Equipment - Repairs & Maint 266
903010000 Disconnections 16 1,634 75
903110000  Emergency Repairs 2,835
903210000  Equipment & Supplies 650 2,668 348
903310000 Lift Stations-Cleaning 321 2,854 750
903510000  Air Vac 40,000 3,333 3,333 3333 3333 3333 3,333 3,333 3,333 3333 3,333
903610000 Pumps & Panels - Repairs & Maint. 1,082 1,637 321
903810000  Sewer Lines - Repairs & Maint. 4,898 11,778 10,181 3,660 1,067 2,984 168 3,510 3,775
903812000  Vacuum Collection System 1,014 2977 24,895 4,691 3,860 2,450 1,091 254 7,260 1,777 1,198
903910000  Effluent - Repairs & Maint. 2,600 775 1,624 924 11,436 380 6,966
906210000  Office Supplies 35 2,689 251
735  Contract Services - Testing
901510000  Testing (DEP) 78 415
736  Contract Services - Other
901110000  Grounds & Trailer Maint. 36 982
901210000  Plant - Repair & Maint. 23,792 34,620 23,546 6,769 9,754 3,690 1,855 1,636 97t 8,639 1,375 2,994
901212000  Vacuum Station - Repair & Maint. 1,270 7.822 22,160 77 84 1,290 6,543 74
901710000  Filter Beds 2,946 2,393 2,302
901810000  Generator 201 3,738 4,916 208 585 1,794 8,013 353 250
903410000  Lift Suations - Repairs & Maint. 14,206 12,497 35,745 3,916 1,150 524 4,236 1,426 7.1719 5,576
903710000  Sewer Lines Cleaning 423 1376
907110000 Contract Services - Oper. Mgt. (KEI) 189,708 275972 293,471 30,001 30,000 30,000 30,000 30,000 30,000 30,000 30,000 30,000 30,000
775  Miscellaneous Expenses
908210000  Auto & Travel 3,761 8,741 1,866 26 904 1,434
909210000  Computer 2,599
$ 330,003 $ 630643 § 615756 § 63,489 59248 § 102,650 § 76,088 87,595 § 94,477 154,971 74,144 § 73836 § 33,333

Source: Response to Citizen's Interrogatory 11.

Created by M1 12/12/07.
Checked by SA 12/14/07.



Docket No. 070293-SU
Kimberly H. Dismukes
Exhibit No, KHD-1
Schedule 5

Key West Resort Utilities Corporation
Keys Environmental, Inc. Markup

Sources:
Response to Citizens' PODs 2 and 28.
Staff Audit Workpapers.

Page 1 of 5



7 GALLS INCORPORATED

* 1340, Russetl Cove Rand, Lexingion. KY 40509
}-R00-477-7766  www,galic.com

HFOMER NO. ORDER NO.
f{ 0055661185 575919950001
A KEYS ENVIRONMENTAL INC Pt Cerl Nbr KEYS ENVIRONMENTAL INC
’ 6630 FRONT STREET ) 6630 FRONT STREET
KEY WEST. FL 33040 ANN3259535 KEY WEST, FL 33040

RETURN INSTRUCTIONS ON REVERSE SIDE PACKING LIST-DO NOT PAY FROM THIS COPY
WEL oy ITEM MO, DESCRIPTION )

Sy

TR L

GALLS INCORPORATED CFET  huS ;Z 'ﬁ@,\. \C;}[ 3 .
1340 Russel) Cave Road, Lexington, KY 40505 LAST OF 1 PAGES / j t @ foge(

Efbstn ' Net Product $ 329.97

Tax 0.00

P&H 19.99

Total Shipment § 349.96

MC 349.96

Cust. Phone #: 3052953301

0370472005 3235 0002 37310/2005 1:58:50PM 20050310316 LEX

KEYS ENVIRONMENTAL INC

' KEY WEST, FL 33040 e

L 0 AT O

Order: 575919950001
PO #  YLBS4237

Page 2 of 5



“Excellence in Engincering”

S800.Overyeus Highway, Suite 28
Marathon, Flenide 33036

(303) Z89-4161 zh

(308) 2894162 fax

MEMORANDUM

To:  [Doug Carter

From: Ed Castle, PE

Date: Aptl 13, 2007

Re:  Monthly Budget Numbers for 2007 wity AWT Construction Complete

1 have made the assumption that the flows will increase 10 400,000 GPD since it looks
like the trailer parks are finally going to connect. Under that assumption, the monthly
budget numbers caleulate out as shown below. Cell me if you have questions.

| Cost Category AWT Level Treatment |
[ Electricity | §13,650
{ Electincity o $15,000
| Chemicals ; $13,592
Sludge Hauling | $2.183 |
%&:m s Do ~[) A ﬂ«;r i Wrwr}
farEt ot T popnin LpS™  PMpyaeZel] PSRRI C FOS
Sreentie 71 ! S5 1£7 €27 [y 2 2. Hp$1 &
£ Lhile D ¢V 1e3%t10¥ e} EEAE
s Fhe 3083 5% (9 fe 16472 gz
A —————————————r— - *
ToTHL 3zenl”  3Fipd 211517 (7153
NOTE: Electricity costs will increase by $5,150 per month =

Chemical costs will increase by $12,142 per month

Sludge Hauling will increase by $333 per menth

Page 3 of 5



“lExcellence in Engineering”

5800 Overseas Highway, Suite 36
Marathon, Florida 33030
(305)289-4161 ph

{305) 289-4162 fax

MEMORANDUM

To:  Doug Carter
From: Ed Castle, PE

Date: April 13, 2007
Re:  Monthly Budget Numbers for 2007 wth AWT Construction Complete

[ have made the assumption that the flows will increase to 400,000 GPD since it looks
like the trailer parks are {inally going to connect. Under that assumption, the monthly
budget numbers calculate out as shown below. Call me if you have questions.

| Cost Category AWT Level Treatment
Electricity $15,650
Chemicals $13.592

| Sludge Hauling $3,183

Page 4 of 5



KWRU AWT at 0,400 MGD, AWT, P removal
DIRECT COSTS SUMMARY Markup=

0.400 MGD AWT plant with drying bed haul

Electricity $187,818.49 $0.00
Chemicals $125,416.92 $37,625.08
Contract Hauling $25,369.48 $8,810.84

Assumptions:

influent CBOD 240 mg/l, TKN 40 mg/l

influent Fiow 0.400 MGD

influent Total Phosphorus 8 mg/l with biological removal of 4 mg/

30.0%

Annual

$187,818.49

$163,042.00
$38,180.32

Chemiical precipitation of 4 mg/i P generating alum sludge and carbonate alkalinity sludge, dose 7:1

Sludge dewatered on drying beds without polymer {o 75% solids

Monthly
15651.54
13686.83

3181.69

Sludge Hauling Chemicals
| Quantity per year
|Dry Ibs/yr 325328 Cost/unit Plant
1% solids 75.0% $18,264.60 Acetate $2.50 7305.84
Honslyr 21 $83,758.28 Alum §2.75 34083.92
1$/ton $135.00 Caustic $1.50
[Total $29,369.48 $13,364.04 Chlorine $1.10 12176.4
! Ferrous $2.50
Lime $0.35
Polymer $7.50
|
i Total $iyr $125,416.92
Electricity
Equipment hp runtime 110v 220v-1 220v-3 440v-3
Piant Blowers 50 48 5280 5280 2284 2291
Misc WWTP hp 50 24 2640 2840 1142 1145
VPS 35 16 1232 1232 533 535
L2A 5 15 165 165 71 72
FM 5 15 165 165 71 72
L1 3 7 48 48 20 20
L3 2 5 22 22 10 10
L4 2 7 31 31 13 13
P&P 2 1 4 4 2 2
Laundry 2 1 4 4 2 2
GC Main 5 8 65 66 29 29
Misc LS 2 10 44 44 19 19
0 0 0 0
o 0 0 0
0 0 0 0
0 0 0 0
0 0 0 0
0 0 0 0
0 0 0 0
0 0 0 0
0 0 0 0
0 5 0 0
0 0 0 0
Average KWH/yr WWTP 1444758
Average KWH/yr Collection 280564
B/KWH $0.13
Annual electricity WWTP $187,818.49 Page 5 of 5
Annual electricity Collection System $36,525.28




Docket No. 070293-SU
Kimberly H. Dismukes
Exhibit No. KHD-1
Schedule 6

Key West Resort Utilities Corporation
Hurricane Hole Change Order

Sources:
Response to Citizens' POD 83.

Page 1 of 4



BOARD OF COUNTY COMISSIONERS
Mayor Murray E, Nelson , District §

Mayor Pro Tem David P. Rice, District 4

Dixie M. Spehar, District |

George Neugent, District 2

Charles “Sonny” McCoy, District 3

OUNTY of MONROE

KEY WEST FLORIDA 33040
(305) 254-4641

Engineering Department

1100 Simonton Street, 2-216
Key West, FL 33040

July 21, 2004

Mr. Doug Carter

KW Resort Utilities Corp.
Post Office Box 2125
6450 College Road

Key West, Florida 33045

RE: KW Resort Utilities
Change Order — Hurricane Hole Marina

Dear Doug:

On July 14, 2004, the Monroe County Board of County Commissioners approved a payment request in
the amount of $53,225.00 to pay KW Resort Utilities for additional sewer work within the public right-
of-way along U.S. 1 on Stock Island, provided all conditions precedent are satisfied, and plans dated
June 10, 2004 for Hurricane Hole Marina are approved.

Enclosed please find original Change Order No. 1 to the Capacity Reservation and Infrastructure
Contract dated July 31, 2002, authorizing payment for the above work. This change order needs to be
completed by KW Resort Utilities as indicated and returned to me for execution by Monroe County.

Should you have any questions, please feel free to contact me at 292-4426.

Sincer/

David S, Koppel, P.E.
County Engineer

DSK/jbw
¢ James L. Roberts, County Administrator

C. Dent Pierce, Director, Public Works
Page 2 of 4



RECEIVED!

|

-,?ELW/ )
]

Y |

a
v
'
i

Monroe County Engmeermg Department By, W%
Contract Change Order No.
Project Title: KW Resort Utilities Additional Sewer Work -
Hurricane Hole Marina
Summary of Change Orders
Total Previous Change Order(s) $0.00
Current Change Order $53,225.00
Original Contract Amount $4,226,000.00 ($4,606,000 less $380,000)
Percent of Original Contract 0.00%
Percent After Prior Change Order(s) 0.00%
Revised Contract Amount $4,279,225.00
Original Contract Expiration 10/26/2003
Revised Contract Expiration n/a

Detailed description of change and justification:
Additional work to provide sewer line to Hurricane Hole Marina, Stock island

ltem # Description Change Unit Cost Amount
1. 6" vacuum sewerline (R/W) 781 F @ $46.00 /f $35,926.00
2. Isolation Valve (R/W) 1 ea @ $700.00 #f $700.00
3, Asphalt (R'W) 381 f @ $15.00 /ea $5,865.00
4. DOT Limerock (R/W) 216 ¥ @ $10.00 /ea $2,150.00
5. General Conditions/Conting (R/W) 1 s @ $1,014.00 /ea $1,014.00
6. Engineering 1 Is @ $7.570.00 $7,570.00

$53,225.00
Contractor:

KW RESORT UTILITIES CORP,
ATTEST: .
<< 7

%17lo4

Date !

BOARD OF COUNTY COMMISSIONERS
OF MONROE COUNTY, FLORIDA

By:

(SEAL)
ATTEST: DANNY L. KOLHAGE, CLERK

By:

Mayor/Chairman

Deputy Clerk
Page 3 of 4

Date



Change Order Attachment Per Ordinance No. 004-1999

*  Change Order was not included in the original contract specifications. Yes[ X] No[ ]

if Yes, explanation:

Additional work to provide sewer line to Hurricane Hole Marina, Stock Island

» Change Order was included in the original specifications. Yes[ | No[ X ]

if Yes, explanation of increase price:

»  Change Order exceeds $25,000 or 5% of contract price Yes[ ] No[ X_]
(whichever is greater).

If Yes, explanation as to why it is not subject for a calling for bids:

«  Project architect approves the change order. Yes[ ] No[_X_]

If No, explanation of why:

«  Change Order is comecting an error or omission in design document. ves[ | No[ X ]
Should a claim under the applicable professional liability policy be Yes[ | No[_ X ]
made?

Explain:

Page 4 of 4



Docket No. 070293-SU
Kimberly H. Dismukes
Exhibit No. KHD-1

Schedule 7
K W Resort Utilities Corporation
Monroe County Detention Center Project Costs
10/31/2001 Synagro - October Expenses 700
11/15/2001 Weiler Expense 12,185
12/14/2001 Jail Project/KWGC Pipes - B&L Beneway 7,950
12/29/2001 To KWGC/Effluent Line to Jail 88,790
12/31/2001 Weiler 2001 Bills Broken Out 17,078
1/28/2002 Permit to Abandon Wells 50
1/31/2002 CK Cut to B&L Beneway/Jail Proj 63,957
2/15/2002 Weiler Enginnering Check #1001 13,540
3/14/2002 Monitor Jail Project 350
3/14/2002 CK#1002 B&L Beneway/Jail Project 71,043
3/31/2002 CK#1003 B&L Beneway/Jail Project 25,381
3/31/2002 Synagro Expenses/March 940
4/15/2002 Sod/Jail Project 1,373
4/30/2002 Weiler Engineering Inv #30411/30489/30662 12,227
4/30/2002 MCDC Final Payment 5,000
5/14/2002 Sand/MCDC Project 286
5/14/2002 Deliver Sand/MCDC Project 1,132
6/11/2002 Green Fairways - MCDC Project 10% Mgmt Fee 32,198
10/23/2002 Weiler Engineering May/02 Re Jail Contract 2,069
Total $ 356,248

Sources:
Staff Audit Request 3.
Response to Citizens' Interrogatory 78.

Created by SA 12/5/07.
Checked by MH 12/14/07,



Docket No. 070293-SU
Kimberly H. Dismukes
Exhibit No. KHD-1
Schedule 8

Key West Resort Utilities Corporation
Green Fairways Change Orders

Source: Response to Citizens' Interrogatory 56.

Page 1 of 14



p;ch 26. 70D Tl 13AM 10 now-2e8-0143 (ugrocy xe 2007 1e1amwser. s el 3705 282D 3/15»

Keys Environmental Inc.

6630 Front St

Koy West, FL 33040

305.295.3301 6 6
FAX 305.255.0143

www keysenviropmental.com

FAX COVER SHEET c/ mnal L/
Date: /072 -<7) _——\
To: GERER Toous From: <& 7~
Phone: Phone:
. FAX: FAX:

RE: (breen F:c.\lr\) AKX AU\-YT L)?Q!’CJJC & )T’,A

ALL .9 % 4p Jote
Number of Pages (lacluding cover sheet):

Original will; —__ Not foliow ___ Follow
By: - US Mail ___Courier
MESSAGE;

Q. 0m /-S MB/DemoB/Rent K (3, 5 67
cCo R4 Steel @(mx&z # (00,000

Co Nox [Faivtd" C&c\f‘ &16 700
C o Plawt @ | Stec( 2 7223

Keys Environmental Inc v 5630 Front Street Kay West 33040 « (108) 2953301 « FAX (305) 235-0163
Page 2 of 14

bdr] TEW L e em e - _— - B e e